SCOOTER PARTS --> NATTY A, NATTY B, NATTY C --> 14.SEAT

No. Part No. Description in Chinese Description in English Q'ty
1 SG-140100 座垫 Seat ASSY 1
2 SG-140200 杂物箱 Luggage box 1
3 GB5787-86 六角法兰面螺栓M6X12 Hexagon bolt M6X12 2
4 SG-140300 座垫摇臂 Seat rocket 1
5 SG-140400 座垫销轴 Seat clip 1
6 GB6177-86 六角法兰面螺母M6 Nut M6 3
7 GB818-86 十字大扁头M6*20 Screw M6*20 1
8 SG-140500 杂物箱内罩 Inner cover of luggage 1
9 GB6177-86 螺母M6 Nut M6 2
10 GB/T845-1985 自攻螺钉ST4.2*12 Self-tapping screw ST4.2X12 1